Dal

Product Services

Declaration of Test Results

BSIi Product Services hereby declares that the
item described below has been tested

by BSI and complies with the requirements of
CE! I[EC 60502-1:2004

The complete detail of the tests performed
and the results are recorded in
BSI Test Report No: 24317111444 11 of 3 Dated: 05 November 2007

Description of item tested: One sample of Electric Cable as follows;
4 x 95mm?2 CU/XLPE/SWA/PVC Black sheath

Submitted by: Nuhas Oman LLC
PO Box 186
Postal Code 124
Rusayl industrial Es{ate
Sultanate of Oman

Declaration authorised by:

%’ Mr. lan McGuinness

Title Head of Section .
Date 05 November 2007

Attam:aammtbaoondmfmsmmmbhﬂmdadm 2. This Dsclaraion appiied only to the parficidar sample fested
i issuad, namely: and o ihe specific tests carried out ax defaifed in the
Report referrad to ebove.

1. This declaration does not indicate provide or imply any
measure of Approvel, Cerification, Supervisian, Condrol or 3 The gensral end spocific conditions of the BS! Product
Smﬂhnmbyﬁﬁto##swwmhﬁedwum Senvices, PS082 apply In afl respecis. Copies of this leafiot

are avaiable on request.
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